CRAFTSMAN°

5.0 Horsepower
HIGHWHEEL WEEDTRIMMER

SAFETY

MODEL NO.
536.773500

ASSEMBLY

OPERATION

MAINTENANCE

-
2]
~d
wn
-
<
a

Caution:

Read and follow all Safety Rules
and Operating Instructions before
first use of this product.

SEARS, ROEBUCK AND CO., Hoffman Estates, IL 60179 U.S.

T1104AR  NnAMN{ OO



TABLE OF CONTENTS

WARRANTY STATEMENT ...... 2  TROUBLE SHOOTING CHART .. 20
SAFETY RULES ............... 3 SLOPEGUIDE...... ceareaas e 22
INTERNATIONAL SYMBOLS .... 5 REPAIRPARTS................ 23
ASSEMBLY .........ccocvenne. 6 ENGINE REPAIRPARTS........ 29
OPERATION ..........ccounen. 8  SPANISH (ESPANOL) ..... - 36
MAINTENANCE ............... 12 PARTS ORDERING/SERVICE ..

SERVICE AND ADJUSTMENT ... 15 BACK COVER

WARRANTY STATEMENT

LIMITED TWO-YEAR WARRANTY ON CRAFTSMAN WEEDTRIMMER

For two years from the date of purchase, when this Craftsman Weedtrimmer is maintained,
jubricated, and tuned up according to the operating and maintenance instructions in the
owner's manual, Craftsman will repair, free of charge, any defect in material or workman-
ship.

|fthis Craftsman Weedtrimmer is used for commercial or rental purposes, this warranty ap-
plies for only 90 days from the date of purchase.

This warranty does not cover the following:

« Expendable items which become worn during normal use, such as spark plugs, etc.

- Repair necessary because of operator abuse or negligence, including bent crankshafts
and the failure to maintain the equipment according to the instructions contained in the
owner's manual.

WARRANTY SERVICE IS AVAILABLE BY RETURNING THE CRAFTSMAN WEED-

TRIMMER TO THE NEAREST CRAFTSMAN SERVICE CENTER/DEPARTMENT INTHE

UNITED STATES. THIS WARRANTY APPLIES ONLY WHILE THIS PRODUCTIS INUSE

IN THE UNITED STATES.

This warranty gives you specific legal rights, and you may also have other rights which may
vary from state to state.

Sears, Roabuck and Co., D817WA, Hoffman Estates. IL 60179

A WARNING: 4\

The engine exhaust from this product

contains chemicals known to the State
of California to cause cancer, birth
defects or other reproductive harm.

IMPORTANT: This unit Is equipped with an Internal combustion engine and must not be
used on or near any unimproved forest-covered, brush—covered or grass—covered land
uniess the engine’s exhaust system Is equipped with a spark arrester meating
applicable local or state laws (if any). If a spark arrester |s used, it must be maintained in
effective working order by the operator.

In the State of California the above is required by law (Section 4442 of the California
"Public Resources Code). Other states may have similar laws. Federal laws apply on fed-
eral lands. See an Authorized Service contozr for a spark arrester for the muffler.

711945



CRAFTSMAN 536.773500 REPAIR PARTS

3440538
KEY
NO. PART NO. DESCRIPTION
10 ENGINE 143.985012, SEE ENGINE PAGES
12 710265 SCREW, 3/8-16X1.00
WAHHSPTAPPL

80 740150-833 FRAME, TRIMMER
300 740185 TIRE&RIM, 14X1.75
303 710140 NUT,3/8-16HWDFLLK MACK
306 710258 WASHER, SPRING .50X1.0X.021
307 740190 SPACER, WHEELTRIMMER
350 740188 AXLE & BRKT ASS'Y-TRIMMER
351 710114 SCREW, 5/16-18 .50HHTAP
360 740192 TRAILING SHIELD-13.28"
361 711935 BOLT,1/4-20X11.06 CARR
365 710203 NUT, 1/4-20 HEXNYLON

711945 OWNER'S MANUAL (NOT SHOWN)

711945 23



CRAFTSMAN 536.773500 REPAIR PARTS

REF FRAME
ASSEMBLY

INSET 'A’

3440548

711945 24



CRAFTSMAN 536.773500
KEY

NO.
50

53

55

100
110
m

120
125
130
200
202
210
212
213
215
220
221
225
226
230
231
232
235

240
250
251
252
260
261
265
266
270
271
280
910

PART NO.
740179
712147
712146
740182
740183
710140
710200
710140
710336
740155
711938
740171
710083
712148
740173
92574
740169
740163
712126
770037

*

*

79999

712127
740157
180018
710256
740154
710269
712188
740170
740167
712145
711933
712128

REPAIR PARTS

DESCRIPTION

PULLEY, ENGINE 3L - TRIMMER
WASHER, SPLITLOCK

SCREW, 3/8-24

BRACKET, IDLER ASSY-TRIMMER
PULLEY, 3L IDLER

NUT, 3/8-16HWDFLLK

BOLT,.497X.138 HHSH 3/8-16
NUT,3/8-16HWDFLLK

SPRING, EXTENSION 1.94LG
SPACER ASS'Y,JACKSHAFT
SCREW,3/8-16X2.25

PULLEY, CUTTING HEAD-TRIMMER
WASHER, FLAT  .391X1.00X.083
NUT, 3/8-24NF NYLOCK

SPACER, UPPER PULLEY - TRIMMER
ASM., JACKSHAFT HOUSING

SHAFT, CUTTING HEAD - TRIMMER
WEED WRAP, UPPER NYLON-BLACK
SCREW,#10X1.0 HWATEKDRILTITE
ASSY, SERVICE CUTTER HEAD & WRAP
WEED WRAP, LOWER-NYLON

RIVET, POP .187DIA.X.44 LG

LINE, TRIMMER.155 X 21.25 -RED
(Pack of 24)

SCREW, 1/4-20X.50 ALNYLSETCP
GUIDE, HEIGHT - NYLON
SCREW, 1/4-20X .62 HHC
WASHER, FLAT .266 X .62
SHIELD, TRIMMER-BLK
SCREW, 10-16X.75 SLWATAP
BOLT,#10-24X.75 CARRLN

NUT, #10-24 WDFLTOPLK

FLAP, DEBRIS-TRIMMER
SCREW,#10 X.50 AB PNHDTAP PH&O
BELT, 3L - TRIMMER

WRENCH, T-HANDLE HEXKEY 1/8"X86"
(found in parts bag)

* Can not order individual Parts, order assembly only,

711945

25



CRAFTSMAN 536.773500 REPAIR PARTS

REF
FRAME
ASSEMBLY

3440558

711945 26



CRAFTSMAN 536.773500 REPAIR PARTS

:gv PART NO. DESCRIPTION

480 740194 CABLE, THROTTLE W/STOP-TRIMMER
481 323035 SCREW, 1/4-20X2.00 PHPNHMA

493 710203 NUT, 1/4-20 HEXNYL

500 740193 CABLE, CONTROL LATCHING -~TRIMMER
501 323035 SCREW, 1/4-20X2.00 PHPNHMA

510 712267 TIE,CABLE BLACK

700 740195-846 HANDLE,LOWER-TRIMMER

701 710079 SCREW, 5/16-18X.75SHHWATAPSGIBP
710 740196-846  HANDLE, UPPER-TRIMMER

711 711937 BOLT, 5/16-18X3.00-TRIMMER

712 740202 KNOB, HANDLE W/ 5/16-18

713 783000 WASHER,.343IDX1.0X.062 FORM

714 740158 HANDLE PIVOT-- NYLON

715 711936 WASHER, SPRING

720 740198-833  LEVER,CONTROL-TRIMMER

740 672510 GUIDE, ROPE 1/4-20

741 710203 NUT, 1/4-20 HEXNYL

711945 27



CRAFTSMAN 536.773500

711945

KEY
NO.

800
810

900

PART
NO.

711900

711890

REPAIR PARTS

3440568

DESCRIPTION
NOT A SERVICEABLE PART

DECAL, WARNING CRAFTS-
MAN TRIMMER

GLASSES, SAFETY

28



CRAFTSMAN 143.985012 REPAIR PARTS

711945 29



CRAFTSMAN 143.885012

KEY
NO.

1
2
6
7
12

12A

128
14
15
16
17
18

18
20

40
40
4
4

42
42
43
45

48

52
69

711845

PART
NO.

36774
26727
33734
36557

36775
36558

36694
28277
30589
34839A
31335
651018

36796
32600
36797
40004

40005

36070

36071

40006
40007
20381
36777

32610A
27241
36778
28814
35261

DESCRIPTION
Cylinder (Incl. 2 & 20)

Dowel Pin
Breather Element

Breather Ass'y. (Incl. 6 &
12A)

Breather Tube

Breather Cover & Tube
{incl. 12B)

Breather Tube Elbow
Washer

Governor Rod (Incl. 14)
Governor Lever
Governor Lever Clamp

Screw, Torx T-15, 8-32 x
19/64"

Extension Spring
QOil Seal
Crankshaft

Piston, Pin & Ring Set
(Std.)

Piston, Pin & Ring Set
(.010" OS)

Piston & Pin Ass'y. (Std.)
{incl. 43)

Piston & Pin Ass'y. (.010”
OS) (Incl. 43)

Ring Set (5td.)
Ring Set (.010" OS)
Piston Pin Retaining Ring

Connecting Rod Ass'y.
(Incl. 46)

Connecting Rod Bolt
Valve Lifter

Camshaft (MCR)

Qil Pump Ass'y.
Mounting Flange Gasket

KEY
NO.

70

72
75
80
81
82

83
86
89

92
93
100
101
103

110
119
120
125

125

126

126

130
135

150
151
151A
169

REPAIR PARTS

PART
NO.

36995

36083
27897
30574A
30590A
30591

30588A
650488
610961
611213
650815
650816
34443A
610118
651007

36230
36787
36825
36779

36780

36781

36782

6021A
35385

35991
31673
40017
36783

DESCRIPTION

Mounting Flange (Incl.72
thru 83, 311)

Oil Drain Plug
Qil Seal
Governor Shaft
Washer

Governor Gear Ass'y. (Incl.
81)

Governor Spool

Screw, 1/4-20 x 1-1/4"
Flywheel Key

Flywheel

Believille Washer
Flywheel Nut

Solid State Ignition
Spark Plug Cover

Screw, Torx T-15, 10-24 x
15/16"

Ground Wire
Cylinder Head Gasket
Cylinder Head

Exhaust Valve (Std.) (Incl.
151)

Exhaust Valve (1/32" OS)
(Incl. 151)

Intake Valve (Std.) (Incl.
151)

Intake Valve (1/32° OS)
(Incl. 151)

Screw, 5/16-18 x 1-1/2"

Resistor Spark Plug
(RJ19LM)

Valve Spring
Valve Spring Cap
Intake Valve Seal

Valve Cover Gasket



CRAFTSMAN 143.985012

172
174
178

179
182
184

185
186
200
206
207
209
223
224
238
239
241
245
250
260
261
262

263A
275
277
285
287
290

711945

36784
30200
29752

30593
6201
26756

36785
36255
35999A
610873
36200
30200
650451
36786
650932
34338
369189
36905
36920
36980
30200
650831
37198
36790
650988
35000A
650926
29774

Valve Cover
Screw, 10-24 x 9/16”

Nut & Lock Washer,
1/4-28

Retainer Clip
Screw, 1/4-28 x 7/8"

Carburetor To intake Pipe
Gasket

Intake Pipe

Governor Link

Control Bracket (Incl. 206)
Terminal

Throttle Link

Screw, 10-24 x 9/16"
Screw, 1/4-20x 1"
Intake Pipe Gasket
Screw, 10-32 x 49/64"
Air Cleaner Gasket
Air Cleaner Collar

Air Cleaner Filter

Air Cleaner Cover
Blower Housing
Screw, 10-24 x 9/16”
Screw, 1/4-20 x 1/2"
Debris Screen

Muffler

Screw, 1/4-20 x 2-9/32"
Starter Cup

Screw, 8-32 x 21/64"
Fuel Line

31

202
208
300
301
305
306
307
308
310
313
347
370A
370C
370E
380
380

400

416

417

REPAIR PARTS

26460
28763
36916
36246
35647
36996
35499
650562
35648
34080
651038
36261
37199
34387
640026
§90702

36792B

36085

650760

Fuel Line Clamp
Screw, 10-32 x 35/64"
Fuel Tank (Incl. 292 & 301)
Fuel Cap

Gil Fill Tube

"O"-Ring

"O"-Ring

Screw, 10-32 x 3/8"
Dipstick

Spacer

Screw, 10-32 x 27/32"
Lubrication Decal
Primer Decal

Air Cleaner Decal
Carburetor (incl. 184)

Rewind Starter

(NOTE: This engine could
have been built

with 590739 starter).

Gasket Set (incl. ltems
Marked PK in Notes)
Incl. Part #'s 26756
(1),28833 (1), 34338 (i),
36783 (1), 36786 (1),
36787 (1), 36832 (1),
36996 (1), 37130 (1).

Spark Arrestor Kit (Incl.
417) (Optional)

Screw, 8-32 x 3/8" (Op-
tional)

Replacement Engine
NONE, order from 71-998

Replacement S/B
750812A, order from
71-99%



REPAIR PARTS

CRAFTSMAN 143.985012

711945



CRAFTSMAN 143.985012

711945

KEY
NO.

1

N O o »N

PART
NO.

631615
631767
631184
631183
631036
650506
631807
650417
630766
640027
640053
631867
631024
632019
631028
631021
631022
36045A
632735
632547
640028
27110
630748
631027

REPAIR PARTS

DESCRIPTION
Throttle Shaft & Lever Assembly

Throttle Return Spring

Dust Seal Washer

Dust Seal (Throttle)

Throttle Shutter

Shutter Screw

Fuel Fitting

Throttle Screw/ldle Speed Screw
Tension Spring

Idle Restrictor Screw

Idle Restrictor Screw Cap
Float Bowl

Float Shaft

Float

Float Bow! "O" Ring

Inlet Needle, Seat, & Clip (Incl. 31)
Spring Clip

Primer Bulb/Retainer Ring
Main Nozzle Tube

"O" Ring, Main Nozzle Tube
High Speed Bowl Nut

Bowl Nut Washer

Weilch Plug, Idle Mixture Well
Welch Plug, Atmospheric Vent

33



UHAF ISMAN 143.985012

711945

KEY
NO.

® N O W

PART
NO.

590739
580740
590616
590617
590618A
590638
590535
590701
590741

REPAIR PARTS

DESCRIPTION
Rewind Starter

Retainer

Starter Dog

Dog Spring

Pulley & Rewind Spring Ass'y
Starter Housing Ass'y

Starter Rope

Starter Handle

Locking Tab
34



